777parts.net — CATERPILLAR, KOMATSU, HITACHI, JOHN DEERE, TADANO, JCB, VOLVO, DOOSAN, HYUNDAI品牌的专业技术设备零件的在线目录
注意!
为了往查看完整的图片和零件的序列号,您必须先要注册登录

Caterpillar BG-600D

What feature would you like to see on the 777parts next?

2764572 VIBRATORY GROUP

地沥青混凝土铺设工 Caterpillar BG-600D
BG-600D Wheel Type Asphalt Paver B6K00001-UP (MACHINE) POWERED BY C6.6 Engine HYDRAULIC SYSTEM
2764572 VIBRATORY GROUP

276-4572 VIBRATORY GP
S/N B6K1-UP
PART OF 276-4539 SCREED AR
AN ATTACHMENT

零件的略图

Aggregate

号码名称Price request
2764572VIBRATORY GROUP  

List of spare parts

要查看图片和零件号码,您必须支付订阅。

得到充分利用
#号码名称数量
15P***82FITTING-GREASE (HYDRAULIC)6
209***99FITTING-GREASE (HYDRAULIC)2
410***35KEY-SQUARE (3/16IN X 3/4IN LG)2
510***33KEY-SQUARE (1/4IN X 3/4IN LG)4
611***76SHAFT GROUP-DRIVE -ECCENTRIC WEIGHT1
714***37CONNECTOR AS 2
(EACH INCLUDES)
4J***77SEAL - O - RING (11.23MM OD) 1
8C***66CONNECTOR 1
825***74BEARING AS 8
927***90SHAFT AS 4
1027***16COVER (LH)1
1127***17COVER (RH)1
1214***20CONNECTOR AS 10
(EACH INCLUDES)
4J***77SEAL - O - RING (11.23MM OD) 1
8C***65CONNECTOR 1
1314***51ELBOW GROUP 1
4J***77SEAL - O - RING (11.23MM OD) 1
6V***49ELBOW-SWIVEL 1
1426***02HOSE AS 4
154D***59BOSS 1
165C***90NUT (M6X1-THD)(AIR INLET HEATER)2
175P***76WASHER guard to support assembly and guard assembly 4
186K***67ADAPTOR (FROM 4SD509 - UP) 5
197C***54CLIP-(SLOT TO FIT FASTENER M10 OR 3/8) 1
208I***68TUBE AS 1
218I***69TUBE AS 1
228J***56CLIP--TUBE ASSEMBLY TO PRESSURIZER BOX 4
238T***21WASHER-HARD (11X21X2.5-MM THK)(M10X1.50X30MM)66
248T***33NUT (M10X1.50 THD) 33
258T***92CAPSCREW (HEX HD) (M12 X 1.75 X 25, GR10.9, Z)4
268T***96CAPSCREW (HEX HD) (M10 X1.5 X 35, GR10.9, Z)32
278T***05WASHER, FLAT-THIN(1/4) w/o Freespool Qty is 122
289S***12FITTING (NIPPLE-PIPE)2
2931***52COUPLER 4
3031***46COUPLER 4
3131***51SPIDER 4
REFER TO HYDRAULIC INFORMATION SYSTEM
METRIC PART
SEPARATE ILLUSTRATION

2764572 VIBRATORY GROUP - 地沥青混凝土铺设工 Caterpillar BG-600D - BG-600D Wheel Type Asphalt Paver B6K00001-UP (MACHINE) POWERED BY C6.6 Engine HYDRAULIC SYSTEM | 777parts

粘结零件



Caterpillar专业技术设备零件的卖家

Add your company

* 要查看专业技术设备零件的销售商的联系信息,您需要注册登录